
Clinic BP >130/80 and patient 
taking 3 or more antihypertensive 

agents, with one agent being a 
diuretic, at optimal doses OR 
controlled on 4 medications1

Resistant Hypertension 
Assessment

Patient adherent to 
medications? 

Using proper blood pressure 
technique? 

Adhering to diet and exercise? 
Avoiding medications with potential 

to induce or exacerbate 
elevated BP?

Reinforce education 
and discontinue 
causative agents

No

Suspected Resistant Hypertension Pathway
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Assess for features of 
secondary hypertension*

Renal 
parencymal 

disease
Primary aldosteronism
Renal artery stenosis

Obstructive sleep apnea
Thyroid disease 

Pheochromocytoma
Cushing's syndrome 

and disease

Positive Diagnostic Work Up

Refer to specialist 
(endocrine, 
nephrology)

Spironolactone 25 mg 
daily?

OR
Carvedilol 6.25 mg twice 
daily OR labetalol 100mg 

twice daily

At goal?

Yes

No
Optimize dose of 
chosen agent?

Continue current 
regimenAt goal? Yes

Negative Diagnostic Work Up

No

Spironolactone 25 mg 
daily
OR

Carvedilol 6.25 mg 
twice daily OR labetalol 

100mg twice daily

At goal? No
Optimize dose of 

chosen agent

At goal?Yes No

Yes

* See Appendix 1, Table 3: Features of Secondary Hypertention
? Spironolactone preferred over beta blocker if patient does not have hyperkalemia or severe renal impairment
? See Appendix 1, Table 1 for recommended dosing

Yes

May consider:
Doxazosin

Hydralazine
Clonidine

Long acting nitrates
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